

Micro-Deval

Sample #	Tare wt. (g)	Original Mass (g)	Mass after Test (g)	Loss (g)	Percent Loss
A-07-454	2	1501.4	1463.5	37.9	2.5

Tested by : AJ

Date Tested : July 18/07

Checked by : _____

Date Reported : _____

Project # : 06-1181230

Lab # : _____